

# Reconsidering Opioid Therapy

## A Hunter New England Perspective

*Existing evidence does not support the long term efficacy and safety of opioid therapy for chronic non-cancer pain*

1. **Indications:** Current evidence based indications for opioid therapy are:

- i. Acute pain
- ii. Cancer pain
- iii. Palliative or “comfort” care
- iv. Opioid dependency / addiction

Opioid therapy is not indicated for the long term management of chronic non-cancer pain based on current evidence. The limited evidence supporting long term efficacy is weak and based on non-blinded, industry-sponsored trials with significant potential for reporting bias. This is outweighed by a consistent body of evidence demonstrating lack of long term analgesic efficacy, lack of improvement in function or quality of life and greater risk of harm to both individuals and society than previously recognised.

It is possible that future research may define specific conditions or population cohorts that show sustained opioid responsiveness. In the meantime, if opioid therapy is to be used experimentally in conditions where evidence is lacking (eg. refractory neuropathic pain states such as trigeminal neuralgia or brachial plexopathy) it is recommended that a pain medicine specialist is involved.

2. **Efficacy:** The efficacy of opioids is supported by strong evidence from randomised controlled trials (RCTs) in acute pain<sup>1</sup> and from systematic reviews in cancer pain<sup>2,3</sup>, palliative care<sup>4</sup> and dependency/addiction<sup>5</sup>. In chronic non-cancer pain systematic reviews of RCTs demonstrate modest, short-term analgesic benefit<sup>6,7</sup>. The degree of benefit is similar in neuropathic pain to other types of chronic non-cancer pain<sup>6,8</sup>. However these research findings cannot be extrapolated into clinical practice given the short duration of therapy (average trial duration 5 weeks, range 1-16 weeks<sup>6</sup>). Tolerance and opioid-induced hyperalgesia are major limiting factors in regard to longer term use<sup>9,10</sup>. A systematic review of opioid response after 6 months of therapy in 25 non-randomised case series shows weak evidence of modest analgesic benefit and inconclusive data in regard to improvement in physical function and quality of life<sup>11</sup>. Population studies show that patients on long term opioid therapy describe relatively more troublesome pain and functional interference<sup>12</sup>. A recent dose response study shows a complete lack of correlation between marked increases or decreases in opioid dose and change in chronic non-cancer pain intensity<sup>13</sup>.

3. **Harm:** There is growing evidence of harm from long term opioid use. The problems of constipation, biliary dyskinesia and cognitive impairment are well known. Additional adverse effects include increased risk of death<sup>14,15</sup>, sleep apnoea<sup>16,17,18</sup>, sexual and other endocrine dysfunction<sup>19,20</sup>, immunosuppression<sup>21</sup>, opioid induced hyperalgesia<sup>22,23</sup>, driving impairment<sup>24-27</sup>, opioid use to manage psychological distress (the “chemical coper”)<sup>28</sup>, misuse, addiction and diversion<sup>29</sup>. Patients with mental health and substance abuse problems are more likely to receive chronic opioid therapy (adverse selection) and at higher doses than people without those risk factors<sup>30</sup>. Opioid dependence makes it hard to wean and cease established opioids despite lack of

analgesic benefit<sup>31</sup>. The use of over-the-counter opioids such as codeine also has questionable benefit and significant risk of harm<sup>32</sup>. A focus on opioid therapy can distract both patient and prescriber from the evidence based active management strategies which demonstrate sustained long term pain reduction.

4. **Pain Assessment:**

- i. **General:** Multidimensional assessment is recommended for all types of pain. This leads to a broad, whole person management approach<sup>33</sup>.
- ii. **Opioid risk:** The Opioid Risk Tool can be used to quantify the likelihood of opioid misuse. Contact with the Australian Prescription Shopping Information Service (1800 631181) is recommended and a real time "Electronic Recording and Reporting of Controlled Drugs" system is awaited.

5. **Opioid therapy for acute pain:** When opioids are used for acute pain (eg. post operative or post trauma pain) the time limited nature of treatment needs to be clearly stated.

- i. Case discussion and co-ordination between hospital and primary care is recommended if early treatment occurs in hospital.
- ii. Opioid therapy can usually be ceased within 1 week of surgery or injury. In more complex cases opioids should be weaned and ceased within **90 days** at most.
- iii. A daily oral morphine equivalent dose of **100mg** should not be exceeded in primary care (Table1).
- iv. A treatment agreement (verbal or written) can be used to explain potential benefits, adverse effects and therapeutic boundaries. Such therapeutic boundaries include; no early prescriptions; no replacement of lost prescriptions or medications; single prescriber with deputy; regular pharmacy; possible random urine drug testing. The evidence for treatment agreements preventing misuse is relatively weak<sup>34</sup>.
- v. Review of therapy incorporates the 4 A's: **Analgesia, Activity, Adverse effects, Aberrant behaviour**. A focus on graded functional improvement is recommended.
- vi. Standardised measurement of pain and functional outcomes can be used (eg. Brief Pain Inventory or the ultra-brief PEG<sup>35</sup>).
- vii. The opioid should be weaned and ceased at completion of the agreed treatment period or earlier if there are insufficient gains or excessive adverse effects.
- viii. Any proposed variation of these recommendations should be discussed with a pain medicine or addiction specialist.

6. **Opioid therapy for cancer pain:** Opioid therapy has an established place in the treatment of pain associated with active cancer. A daily oral morphine equivalent dose of **300mg** should not be exceeded unless discussed with a palliative care, pain medicine or cancer specialist. If cancer therapy is successful and remission occurs then reduction in opioid dose and limitation of duration of therapy is recommended. A cancer diagnosis does not preclude direct or indirect opioid-related harms and appropriate opioid prescribing boundaries are still required.

7. **Opioids for palliation or comfort care:** This approach involves acceptance of the patient's limited prognosis in a situation where there is no curative treatment available and little prospect of functional recovery. The primary aim is simply to reduce suffering. When opioids are used in this context a priority is given to reducing distress rather than improvement in physical and cognitive function. In an elderly and/or frail cohort the increased risk of falls and cognitive impairment are of particular concern and the balance of benefit and harm needs careful consideration. In some cases opioid use may shorten life expectancy. A daily oral morphine equivalent dose of **100mg** for non-cancer pain or

**300mg** for cancer related pain should not be exceeded unless discussed with an appropriate specialist.

8. **Opioid therapy for dependency / addiction:** Opioid Substitution Therapy incorporates tight therapeutic boundaries including daily pickups, observed medication taking and urinary drug screening. These are appropriate where there are concerns about opioid misuse. Opioid dose and duration of therapy are guided by a doctor with training in addiction medicine. The general practitioner remains pivotal to whole person care in treating opioid dependency<sup>36</sup>. Although opioid cessation and abstinence is a desirable alternative to maintenance therapy<sup>37</sup> there is an inherent risk of destabilising the patient.
9. **Redirecting opioid therapy for chronic non-cancer pain:** Across the developed world it has been common practice to maintain patients with chronic non-cancer pain on long term opioids despite lack of supporting evidence. In part this was a consequence of overly optimistic or conflicted extrapolation of evidence from acute pain management or palliative care. The chronic pain evidence base has become clearer in recent years and a change in therapeutic direction is now required. The following steps are recommended to redirect the management of patients on long term opioids for chronic non-cancer pain:
  - i. Patient education regarding the potential harms and limited benefits of long term opioid therapy.
  - ii. The medical intention to work toward opioid cessation is declared along with a willingness to provide ongoing non-pharmacological supportive care.
  - iii. A time frame to cessation is negotiated. Speed of opioid weaning depends on clinical context. The aim is to limit withdrawal symptoms and avoid escalation of patient distress whilst maintaining appropriate prescribing boundaries. With chronic opioid therapy a typical plan reduces the opioid by 10-25% of the starting dose each month. This achieves cessation in 3-9 months.
  - iv. Shift the focus to evidence based active self-management management strategies (see [www.hnehealth.nsw.gov.au/pain](http://www.hnehealth.nsw.gov.au/pain) /Community resources).
  - v. The involvement of a pain medicine specialist and multidisciplinary pain management team may be helpful.

Additional steps that may be helpful in certain situations include the use of a treatment agreement (as discussed in the Acute Pain section above) and testing for opioid induced hypopituitarism (serum testosterone, TSH, serum prolactin and fasting morning serum cortisol). Any evidence of hypopituitarism strengthens the case for dose reduction.

10. **Opioid rotation:** Opioid rotation<sup>38</sup> can be used to limit the impact of tolerance and to manage adverse effects. However the main role of rotation is to lower the total opioid dose to facilitate weaning and cessation. A typical rotation involves changing to a new opioid at approximately 50% of the equivalent dose.
11. **Driving:** The majority of studies of driving performance show no significant psychomotor or cognitive impairment in patients on stable long-term opioid therapy for non-cancer pain. However the combination of long term opioid use with benzodiazepines or other psychoactive medication can produce significant driving impairment<sup>24-27</sup>. In addition the use of any opioids by opioid naïve patients is likely to cause impairment. The following recommendations aim to reduce the risk of driving related harm:
  - i. Opioid naïve patients should not drive if exposed to opioids.
  - ii. Patients on stable long term opioids are unlikely to be significantly impaired in driving performance. However this cannot be medically guaranteed and assessment in a driving simulator and/or via on-road driving tests is recommended to exclude impairment.
  - iii. Patients on long term opioids and benzodiazepines should not drive. If either agent is ceased the person is safe to drive after one week.

- iv. Patients on both long and short acting opioids should not drive for 6 hours after a supplementary short acting dose.
- v. Patients on long term opioids should not drive for one week after a dose increase.
- vi. Patients on long term opioids should not drive if they feel sedated for any reason eg. sleep deprivation or the use of additional drugs including alcohol or cannabinoids.

**Table 1. Recommended opioid dose limits for non-cancer pain**

Drug	Maximum dose	Prescribing examples
Morphine	100mg oral daily	Kapanol or MS Contin 50mg twice daily
Oxycodone	60mg oral daily	Oxycontin 30mg twice daily
Methadone	30mg oral daily	Physeptone 15mg (1.5 tablets) twice daily or 10mg (1 tablet) three times daily
Hydromorphone	20mg oral daily	Jurnista 20mg (16+4mg tablets) daily
Buprenorphine	40mcg/hr transdermal	Norspan 20mcg/hr patches x2
Fentanyl	37mcg/hr transdermal	Durogesic 25mcg/hr + 12 mcg/hr patch

**Note** Determination of equianalgesic doses is inexact. Doses listed are considered approximately equivalent in the context of limiting dose escalation.

## References

1. [Macintyre PE, Schug SA, Scott DA, Visser EJ, Walker SM. Acute pain management: scientific evidence \(3rd edition\) 2010 ANZCA & FPM, Melbourne](#)
2. [Colson J, Koyyalagunta D, Falco FJE, Manchikanti L. A systematic review of observational studies on the effectiveness of opioid therapy for cancer pain. Pain Physician 2011;14:E85-102](#)
3. [Caraceni A, Hanks G, Kaasa S et al. Use of opioid analgesics in the treatment of cancer pain: evidence-based recommendations from the EAPC. Lancet Oncol 2012;13:e58-68](#)
4. [NHS National Institute for Health and Clinical Excellence NICE guideline. Opioids in palliative care: safe and effective prescribing of strong opioids for pain in palliative care of adults. May 2012](#)
5. [Amato L, Davoli M, Perucci C et al. An overview of systematic reviews of the effectiveness of opiate maintenance therapies: available evidence to inform clinical practice and research. Journal of Substance Abuse Treatment 2005;28\(4\):321-29](#)
6. [Furlan AD, Sandoval JA, Mailis-Gagnon A, Tunks E. Opioids for chronic noncancer pain: a meta-analysis of effectiveness and side effects. Canadian Medical Association Journal 2006;174\(11\):1589–94](#)
7. [Manchikanti L, Ailinani H, Koyyalagunta D et al. A systematic review of randomized trials of long-term opioid management for chronic non-cancer pain. Pain Physician. 2011;14\(2\):91-121](#)
8. [Eisenberg E, McNicol E, Carr DB. Efficacy and safety of opioids in treatment of neuropathic pain of nonmalignant origin: systematic review and meta-analysis of RCTs. JAMA 2005;293\(24\):3043-52](#)
9. [Moulin D, Iezzi A, Amireh R et al. Randomised trial of oral morphine for chronic non-cancer pain. Lancet 1996;347:143-147](#)
10. [Ballantyne JC, Shin NS. Efficacy of opioids for chronic pain: a review of the evidence. Clin J Pain 2008;24\(6\):469-78](#)
11. [Noble M, Treadwell JR, Tregear SJ et al. Long-term opioid management for chronic noncancer pain. Cochrane Database of Systematic Reviews 2010, Issue 1. Art No: CD006605. DOI: 10.1002/14651858.CD006605.pub2](#)
12. [Eriksen J, Sjogren P, Bruera E, Ekholm O, Rasmussen NK. Critical issues on opioids in chronic non-cancer pain. An epidemiological study. Pain 2006;125:172-9](#)
13. [Chen L, Vo T, Seefeld et al. Lack of Correlation Between Opioid Dose Adjustment and Pain Score Change in a Group of Chronic Pain Patients. The Journal of Pain 2013;14\(4\):384-392](#)

14. [Centers for Disease Control and Prevention/National Center for Health Statistics. National Vital Statistics System. Drug poisoning deaths in the United States 1980-2008. NCHS Data Brief Number 81, December 2011 http://www.cdc.gov/nchs/data/databriefs/db81.htm. Accessed May 18, 2012](http://www.cdc.gov/nchs/data/databriefs/db81.htm)
15. [Dunn KM, Saunders KW, Rutter CM et al. Opioid prescriptions for chronic pain and overdose: a cohort study. Ann Intern Med. 2010;152\(2\):85-92](#)
16. [Guilleminault C, Cao M, Yue HJ, Chawla P. Obstructive sleep apnoea and chronic opioid use. Lung 2010;188\(6\):459-68. doi:10.1007/s00408-010-9254-3](#)
17. [Teichtahl H, Wang D. Sleep-disordered breathing with chronic opioid use. Expert Opin Drug Saf. 2007;6\(6\):641-9](#)
18. [Webster LR, Choi Y, Desai H, Webster L, Grant BJ. Sleep-disordered breathing and chronic opioid therapy. Pain Med. 2008;9\(4\):425-32. doi: 10.1111/j.1526-4637.2007.00343](#)
19. [Katz N, Mazer NA. The impact of opioids on the endocrine system. Clin J Pain. 2009;25\(2\):170-5](#)
20. [Vuong C, Van Uum S, O'Dell L, Lutfy K, Friedman T. The effects of opioids and opioid analogues on animal and human endocrine systems. Endocr Rev. 2010;31\(1\):98-132](#)
21. [Sacerdote P. Opioid-induced immunosuppression. Curr Opin Support Palliat Care. 2008;2\(1\):14-8](#)
22. [Lee M, Silverman SM, Hansen H, Patel VB, Manchikanti L. A comprehensive review of opioid induced hyperalgesia. Pain Physician. 2011;14\(2\):145-61](#)
23. [Hutchinson MR, Bland ST, Johnson KW et al. Opioid-induced glial activation: mechanisms of activation and implications for opioid analgesia, dependence, and reward. Scientific World Journal 2007;7:98-111](#)
24. [Fishbain DA, Cutler RB, Rosomoff HL, Rosomoff RS. Are opioid-dependent/tolerant patients impaired in driving-related skills? A structured evidence-based review. J Pain Symptom Manage. 2003 Jun;25\(6\):559-77](#)
25. [Benzodiazepines, opioids and driving. Summary of the literature. Government of South Australia, Drug and Alcohol Services South Australia. October 2006](#)
26. [Tan K-H. Opioids and Driving – a review. Australasian Anaesthesia 2007](#)
27. [Dassanayake T, Michie P, Carter G, Jones A. Effects of benzodiazepines, antidepressants and opioids on driving: a systematic review and meta-analysis of epidemiological and experimental evidence. Drug Saf. 2011 Feb 1;34\(2\):125-56](#)
28. [Kirsh KL, Jass C, Bennett DS, Hagen JE, Passik SD. Initial development of a survey tool to detect issues of chemical coping in chronic pain patients. Palliat Support Care 2007;5:219–26](#)
29. [Sehgal N, Manchikanti L, Smith HS. Prescription opioid abuse in chronic pain: a review of opioid abuse predictors and strategies to curb opioid abuse. Pain Physician 2012;15:ES67-92](#)
30. [Edlund MJ, Fan MY, DeVries A, Braden JB, Martin BC, Sullivan MD. Trends in use of opioids for chronic non-cancer pain among individuals with mental health and substance use disorders: the TROUP Study. Clin J Pain 2010;26:1-8](#)
31. [Ballantyne JC, LaForge SL. Opioid dependence and addiction in opioid treated pain patients. Pain 2007;129:235–55](#)
32. [Nielsen S, Tobin C, Dobbin M. OTC codeine: Examining the evidence for and against. Australian Pharmacist March 2012;236-40](#)
33. [Hayes C, Naylor R, Egger G. Understanding chronic pain in a lifestyle context: the emergence of a whole person approach. American Journal of Lifestyle Medicine. 2012;6\(5\):421-429](#)
34. [Starrels JL, Becker WC, Alford PD et al. Systematic Review: Treatment agreements and urine drug testing to reduce opioid misuse in patients with chronic pain. Ann Intern Med. 2010;152:712-720](#)
35. [Krebs EE, Lorenz KA, Bair MJ et al. Development and initial evaluation of the PEG, a three item scale assessing pain intensity and interference. J Gen Intern Med 2009; 24\(6\):733–8](#)
36. [Bunker J, Winstock A, Zwar NA. Caring for patients with opioid dependence. Australian Family Physician 2008;37\(1/2\):57-60](#)
37. [Frei M. Opioid dependence: management in general practice. Australian Family Physician 2010;39\(8\):548-52](#)
38. [Fine PG, Portenoy RK; Ad Hoc Expert Panel on Evidence Review and Guidelines for Opioid Rotation. Establishing "best practices" for opioid rotation: conclusions of an expert panel. J Pain Symptom Manage. 2009;38\(3\):418-25](#)